Package leaflet: Information for the patient

ANUSOI" cream

Zinc oxide, bismuth oxide, Peru balsam

Read all of this leaflet carefully before you start using this medicine because it contains important information

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist have told you.

- Keep this leaflet. You may need to read it again
- Ask your pharmacist if you need more information or advice.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

 You must talk to a doctor if you do not feel better, if you
- feel worse or if you have **rectal bleeding** which has not been diagnosed as piles.

- What is in this leaflet

 1. What Anusol Cream is and what it is used for

 2. What you need to know before you use Anusol Cream
- 3. How to use Anusol Cream 4. Possible side effects
- 5. How to store Anusol Cream
- 6. Contents of the pack and other information

1 What Anusol™ Cream is and what it is used for

Anusol Cream contains the active substances zinc oxide, bismuth oxide and Peru balsam. It belongs to a group of agents used for the treatment of haemorrhoids and anal fissures for topical use.

Anusol Cream is a medicine which is used to relieve the swelling, itch and irritation of internal and external piles (haemorrhoids) and other minor ano-rectal conditions such as anal itching and fissures. It can be used post-operatively following ano-rectal surgery. This product is for use by adults over the age of 18 years.

Anusol Cream has a vanishing base formulation which means it is rapidly absorbed. The cream can also provide lubrication when used with suppositories

How Anusol™ Cream works

This product provides antiseptic, astringent and emollient properties which help to relieve discomfort associated with minor ano-rectal conditions.

Zinc oxide is an astringent which soothes and protects raw areas and helps reduce swelling. It also acts as an antiseptic.

Peru balsam which is mildly antiseptic and has a protective action on sore areas and may help healing.

Bismuth oxide which is astringent and antiseptic and also protects raw, irritated areas around the anal area. You must talk to a doctor if you do not feel better, if you feel worse or if you have rectal bleeding which has not bee diagnosed as piles.

2 What you need to know before you use Anusol™Cream

This medicine is suitable for most people, but a few people should not use it. If you are in any doubt, talk to your doctor

Do not use Anusol™ Cream
■ If you are allergic to zinc oxide, bismuth oxide,
Peru balsam or any of the other ingredients of this medicine (listed in section 6).



Warnings and precautions
Talk to your doctor or pharmacist before using Anusol Cream if you have **rectal bleeding** or **blood in the stool** or if you are in doubt whether any bleeding you have experienced is caused by piles.

Children and adolescents under 18 years of age

Other medicines and Anusol™ Cream

Tell your doctor or pharmacist if you are taking or using, have recently taken or used or might take or use any other medicines.

Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be
pregnant or are planning to have a baby, ask your doctor or pharmacist for advice before taking this medicine

Driving and using machines Not applicable.

Anusol Cream contains glycerol monostearate, propylene glycol and Peru balsam Glycerol monostearate may have a mild laxative effect.

- This medicine contains 8000 mg propylene glycol in each 100 g.
 Propylene glycol may cause skin irritation.
 Peru balsam may cause skin reactions.
- This medicine contains approximately 126 mg benzyl alcohol in each 100 g. Benzyl alcohol may cause allergic reactions and/or mild
- This medicine contains approximately 1350 mg benzyl benzoate in each 100 g. Benzyl benzoate may cause local irritation.

 Benzyl cinnamate may cause allergic reactions.

3 How to use Anusol™ Cream

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. Check with your doctor or pharmacist if you are not sure.

The recommended dose is: Adults and the elderly:

Dose Age **Adults and** Anusol Cream should be applied sparingly to the affected area at night, in the morning and after each bowel movement. the elderly ■ Do **NOT** take orally

Method of administration: Anusol Cream is for topical use only, which means it is applied directly to the affected area.

- Wash the anal area and dry gently with a soft towel before using the medicine.

 There is a nozzle supplied with the product which can be
- used to apply the cream into the back passage (anus).
- For external piles after washing and drying the affected area, the cream should be gently applied to the affected area.
- For internal piles after washing and drying the affected area, screw the nozzle provided onto the tube, remove the nozzle cap; insert the nozzle into the back passage and squeeze gently. Clean the nozzle after each use.

 Wash your hands before and after using Anusol.

If you use more Anusol™ Cream than

you should If you use more Anusol Cream than you should, or if you accidentally swallow Anusol Cream, contact a doctor or your nearest Accident & Emergency Department (Casualty), taking this leaflet and pack with you.



If you forget to use Anusol™ Cream
Anusol Cream should be used on an as required basis. However, if you were unable to use this product when needed, do not use a double dose next time you use it. If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse.

4 Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

Rare: may affect up to 1 in 1,000 people

Hypersensitivity reactions (such as rash). If you experience

this, stop using the medicine and talk to your doctor.

Not known: frequency cannot be estimated from the available data

 Burning, redness, irritation, itching, or pain may occur when applying the cream. This does not usually last a long time, so if this lasts longer than a few days, tell your doctor.

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet. You can also report side effects directly via the Yellow Card Scheme at: www.mhra.gov.uk/yellowcard.

By reporting side effects you can help provide more information on the safety of this medicine.

5 How to store Anusol™ Cream

Keep this medicine out of the sight and reach of children. Do not use this medicine after the expiry date which is stated on the packaging. The expiry date refers to the last day of that month. After first opening, use within 28 days. Do not store above 25°C. Store in the original packaging. Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help protect the environment.

6 Contents of the pack and other information

What Anusol™ Cream contains

The active substances are per 100 g: zinc oxide 10.75g, bismuth oxide 2.14g, Peru balsam 1.8g

The other ingredients are: glycerol monostearate, liquid paraffin, propylene glycol, polysorbate 60, sorbitan stearate, titanium dioxide (E171), phenoxyethanol, chlorphenesin, glycerol and water. See section 2 'Anusol Cream contains glycerol monostearate, propylene glycol and Peru balsam

What Anusol™ Cream looks like and contents of the pack

Anusol Cream is a buff coloured cream available in 23g, 30g

and 43g tubes. **Marketing Authorisation Holder**

Church & Dwight UK Limited, Premier House, Shearway Business Park, Pent Road, Folkestone

Kent CT19 4RJ United Kingdom

Manufacturer Laboratoires M Richard,

Rue du Progrès, ZI des Reys de Saulce, Saulce-Sur-Rhône 26270

This leaflet was last revised in July 2022. Anusol is a trademark of Church & Dwight Co., Inc.

A Healthy Living Plan for Piles Sufferers

What are piles?

Piles (haemorrhoids) are swollen blood vessels which occur inside or outside the back passage (anus).

Symptoms

Some people have piles without experiencing any symptoms,

but sufferers may notice the following: Bleeding: Although streaks of bright red blood on the toilet paper are not uncommon in people with piles, it may be a sign of a more serious condition and you should see your doctor to check this.

- Swelling: The swollen blood vessels may be felt as a lump
- or blockage in the anus.

 Pain, itching and irritation in the anal region. At least 40% of people suffer from piles at some time in their lives. However, many people are too embarrassed to seek advice or treatment and, as a result, suffer unnecessary discomfort.

Fortunately, there is much you can do to ease the situation and relieve the symptoms.

What causes piles?

A number of factors can contribute to the development of piles:

The most common cause is straining during bowel movement, usually as a result of constipation.

- During pregnancy, the growing baby exerts increased pressure on the anal vessels, which can lead to piles.
- Heredity: you may be more likely to develop piles if your family has a history of suffering.

A Healthy Living Plan for Piles Sufferers

You can reduce the risk of piles by following a healthy diet and lifestyle that helps to keep your bowels working regularly and prevents constipation. This can also help to speed recovery from piles.

- Eat a high fibre diet including foods like brown rice, wholemeal bread, wholewheat pasta etc.
- Eat plenty of fresh fruit, vegetables and salads.
- Drink plenty of water.
 Don't eat too much salty, fatty or sugary foods such as crisps,
- burgers and cakes.
- Cut back on the amount of alcohol, tea and coffee you drink. Exercise regularly.

A healthy diet and lifestyle will reduce the likelihood of constipation and encourage a regular bowel habit. Go to the toilet regularly and try to avoid straining. Leaning forward from the hips may help. For external and internal piles, Cream can be used. If internal haemorrhoids are the problem, Suppositories deliver a measured dose to the affected area.

For any further Information about this medicine, please contact the Marketing Authorisation Holder:

Church & Dwight UK Limited, Premier House, Shearway Business Park, Pent Road, Folkestone, Kent CT19 4RJ,

United Kingdom.

Medical information direct line: +44 (0) 800 028 1454 Via email: aesip@sipdrugsafety.com



NOT10043610

PL 00203/0231



E-MAIL: bev.green@olberdingbrands.com Church & Dwight Co., Inc 500 Charles Ewing Boulevard Ewing, NJ 08628 800.833.9532

FILE NAME: PA2137423 R4.ai

CONTACT: Bev Green

MECHANICAL: ROUND 4

JOB DESCRIPTIO BRAND: Anusol FRONT MATERIAL #: 50 FRONT COPY CODE #:

UPC #:	LAST REVISION DATE: 07/18/2022	
ADDITIONAL JOB INFORMATION (if available)		
PRINT PROCESS: Litho	PRINTER: Lefrancq, Cande, FR	
SUBSTRATE: White paper	PRINTER DIE#: NOTP002-AP-LT-148x210-1	
JOB SIZE: 23g & 43g		
	C&D APPROVALS	
IP #:		

LIMITATION OF LIABILITY
DO NOT PLATE, ENGRAVE, OR PROCEED TO PRESS WITH THIS FILE WITHOUT PROPER INSPECTION
All files and proofs must be thoroughly inspected by the recipient immediately upon receipt. It is the responsibility of the recipient to examine and proofread all files and proofs. In the ever
file(s) and/or proof(s) are found to be incorrect upon inspection, call 513-281-0999 and ask for the separation contact. The liability of Olberding Brand Family shall be limited to correcting
and replacing the materials that we supplied that were found to be defective. Olberding Brand Family will not be liable for any other loss or damage including, but not limited to, cost
Flexo printing plates that we did not make, print cylinders, inks, substrates/printed materials, and/or make ready and press time.

JOB INFORMATION	PANTONE Black 326 U
N: Anusol Cream 23g 43g paraben free UK leaflet	
] L Dieline
07275-6 BACK MATERIAL #:	Dietilie
NOT10043610 BACK COPY CODE #:	BACK COLORS
LAST REVISION DATE: 07/18/2022	
ONAL JOB INFORMATION (if available)	$ \hspace{.04cm} .04c$
PRINTER: Lefrancq, Cande, FR]
per PRINTER DIE#: NOTP002-AP-LT-148x210-1	
COR APPROVALO	411
C&D APPROVALS	II — — — — — — — — — — — — — — — — — —
ILITY IS FILE WITHOUT PROPER INSPECTION	